@b A RARBRBRABREA R EH YT

R o 4

: - .«A-,szx-a;'\v:.&“ﬁ’;:z %5
Testing Laboratory
X OBy g & 2588
| A5 0 PO-20-00598C
LA 20204209 B 0? 2]
] xR sf’ E £ 1R
*IOR & M REHERCES#OLE
*RO® B RS ERGAMR ]
* i % % 4% ¢ DOWSIL Glass&Metal
% B A B ABMAOEAMAIN(ER)
€ B A B NA
TR O R ML RBOAOEAMRAE
& F O NA
¥ 4 B #: 2020406 A 298
& B B E: NA
® OBy B By 2020406 A 29 5-~2020 408 A 31 B
£ & 8 & 1 CNS 8903(20]1)5% A EHOEMHE A&G A ~ — %A ~ 20HM -~ 10030)
MARE P ERARMEZER
RERER ‘
] CNS 8903
o |2 Bk IR | By KER I A KERF
F3k |3 B8 B _: 21 LR P56 KA X Tk
o 5C 0
50°C 0
1 [Em : 5C mm 0 3UF
4 50C 0
2 [BEMRAE E % 92 60 L4 k.
20¢ 1.3 > 0.6
3 |[FAFE D N/mm?
_ I3 0.7 > 04
20T ] & 5 % R CNS 8904(2011)
4 PR TZIEZEH 5 - T
34 - YR RAF R HE
5 |Bighoth BRpribAspis 2 N - E Y LD §:]
6 AAREEZHEZM - SE A ER RAFHIR
7 |BFEAL XMHET2HEEHR - Eye g LD
8 |BEAEiEk % -10.5 10 A F
- 45 % HEE
+ A& ; 4 B3 4
9 |@m &M g3 2 BEP R

2.9 TAF 2

: 1.TAF 3T -

A e e

AT EE 2~5~6°

3FE2~T - 9RBMz A LhEL UERME -

AREERERSH > ABTHHT > FTHHFRYE - B2 B W) -

FMERARMAAREN - SAREERESL  ARREL R RZEE -

AEREFAREREZIACLENRBAFRELE SR RRERENTRERLE -
FREFERM FARSLEREHEBHIEFT SRR ERUFTITRSEHIMRH -

TRE ML 36T 3 & £ 48 RIB655 §35:02-2277-3996 44 & :02-2277-3596

A




